DIRECTOR

LANCE R. LEFLEUR
GOVERNOR

Alabama Department of Environmental Management
adem.alabama.gov

1400 Coliseum Blvd. 36110-2400 = Post Office Box 301463
Montgomery, Alabama 36130-1463
(334) 271-7700 = FAX(334) 271-7950

JUNE 7,2024

Vaile Feemster

Manager

Dauphin Island Water, Sewer, and Fire Protection Authority
Post Office Box 400

Dauphin Island, AL 36528

RE: Draft Permit
NPDES Permit No. AL0050547
Dauphin Island WWTP
Mobile County, Alabama

Dear Mr. Feemster:
Transmitted herein is a draft of the referenced permit.

We would appreciate your comments on the permit within 30 days of the date of this letter. Please direct
any comments of a technical or administrative nature to the undersigned.
[...]
CSO flow volume O Yes CINe (I Yes COINo O Yes CINo
e ol O Yes CIto O Yes CINo O Yes CINo
Receiving water quality OvYes CINo OvYes CINo OYes OONo
CSO frequency OvYes CINo OvYes ONo OYes COOINo
Number of storm events O Yes CINo O yes ONo OYes ONo

5.6

Provide the following inform

ation for each of your CSO outfalls.

Number of CSO events in

a CSO event in last year

[ Actual or (I Estimated

the past year events events events
Average duration per hours hours hours
ik 1 Actual or O Estimated O Actual or [ Estimated O Actual or O Estimated
Average volume per event million gallons million gallons milfion gallons
[ Actual or O Estimated 3 Actual or OJ Estimated O Actual or O] Estimated
Minimum rainfall causing inches of rainfall inches of rainfall inches of rainfall

O Actual or O Estimated

[ Actual or O Estimated

EPA Form 3510-2A (Revised 3-19)

Page 11



EPA Identification Number NPDES Permit Number Facility Name Form Approved 03/05/18
110055980782 ALO050547 DIWWTP

OMB No. 2040-0004

5.7

Provide the information in the table below for each of your CSO ou

Receiving water name

Name of watershed/
stream system

U.S. Soil Conservation O Unknown 1 Unknown [J Unknown
Service 14-digit
watershed code
(if known)

Name of state
management/river basin

U.S. Geological Survey 0 Unknown O Unknown 0O Unknown
8-Digit Hydrologic Unit
Code (if known)

SECTION 6. CH

ECKLIST AND CERTIFICATION STATEMENT (40 CFR 122.22(a) and (d))

Description of known
water quality impacts on
receiving stream by CSO
(see instructions for

In Column 1 below, mark the sections of Form 2A that you have completed and are submitting with your application. For
each section, specify in Column 2 any attachments that you are enclosing to alert the permitting authority. Note that not

_all applicants are required to provide attachments.

ﬁ\?gnt'irzgt:c;nsfao Sru,z\lil\pA‘:)I:I:::t;rt‘s [0 wi variance request(s) (O wi additional attachments
Section 2: Additional w/ topographic map w/ process flow diagram
Information O wi additional attachments
. ! w/ Table A w/ Table D
ek gi;’;';:’a'gigm 2 W/ Table B O wiTableE
O wTableC [0 w additional attachments
Section 4: Industrial O w SIUand NSCIU attachments 0 wiTableF
[0 Discharges and Hazardous -
Wastes [J  wi additional attachments
[] Section 5: Cambined Sewer O wcSOmap [0 i additional attachments
Overflows [0 wi CSO system diagram
Coricaon Stament | L1 W/ atachments

Certification Statement

1 certify under penalty of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed fo assure that qualified personnel properly gather and evaluate the information
submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible
for gathering the information, the information submitted is, to the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine
and imprisonment for knowing violations.

VAILE FEEMSTER GENERAL MANAGER

Name (print or type first and last name) Official title

Signature(—\ Date signed
Iv 2./ 2023

EPA Form 3510-2A (Revised 3-19) Page 12



EPA Identification Number
110055980782

NPDES Permit Number
ALO050547

Facility Name
DIWWTP

Outfall Number
0601

Pollutant

TABLE A. EFFLUENT PARAMETERS FOR ALL POTWS
: : Maximum Daily Discharge

Value - Units

Value

Average Daily Discharge
*Units

Number of
Samples

Form Approved 03/05/19
OMB No. 2040-0004

Biochemical oxygen demand

1BODs or @ CBODs 11.4 MG/L 8.5 MG/L 156
(report one)
Fecal coliform ENTEROCOCCI- 98 |COLONIES/100ML |27 COLONIES/100ML  |156 b

Design flow rate 1.800 MGD MGD
pH (minimum) 6.80
2 pH (maximum) 7.70
Temperature (winter)
Temperature (summer)
Total suspended solids (TSS) [42-7 MG/L

1 Sampling shall be conducted according to sufficiently sensitive test procedures (i.e., methods) approved under 40 CFR 136 for the analysis of pollutants or pollutant parameters or
required under 40 CFR chapter I, subchapter N or O. See instructions and 40 CFR 122.21(e)(3).

EPA Form 3510-2A (Revised 3-19)

Page 13



This page intentionally left blank.



EPA Identification Number NPDES Permit Number Facility Name Outfall Number Form Approved 03/05/19

110055980782 ALO050547 Diwwtp 001 S . A0S0
. oML
Ammonia (as N) 7.61 MG/L 0.88 MG/L 156 0 MOL
Chlorine oML
(total residual, TRC)? - Ma/L Bl MG/L 156 £ MDL
: oML
Dissolved oxygen 9.16 MG/L 7.95 MG/L 156 O MDL
: s oM
Nitrate/nitrite 14.2 MG/L 3.63 MG/L 7 0 MDL
Kjeldahl nitrogen 9.6 MG/L 3.92 MG/L 7 2o
J g - : O MDL
: oML
Oil and grease 0 MDL
ML
Phosphorus 5.30 MG/L 211 MG/L 7 0 MDL
. . OML
Total dissolved solids 01 MDL

1 Sampling shall be conducted according to sufficiently sensitive test procedures (i.e., methods) approved under 40 CFR 136 for the analysis of pollutants or pollutant parameters or
required under 40 CFR chapter |, subchapter N or O. See instructions and 40 CFR 122.21(e)(3).

2Facilities that do not use chlorine for disinfection, do not use chlorine elsewhere in the treatment process, and have no reasonable potential to discharge chlorine in their effluent are not
required to report data for chlorine.

EPA Form 3510-2A (Revised 3-19) Page 15



This page intentionally left blank.



EPA Identification Number NPDES Permit Number Facility Name Outfall Number Form Approved 03/05/19
110055980782 ALO050547 DIWWTP S L AR

TABLE D. ADDITIONAL POLLUTANTS AS REQUIRED BY NPDES PERMITTING AUTHORITY

3 No additional sampling is required by NPDES permitting authority.

OML
O MDL

OML
O MDL

OML
O MDL

OML
OO MDL

OML
OMDL

OML
O MDL

OML
0 MOL

OML
O MDL

Oom
O MDL

OML
O MDL

OML
O MDL

OML
O MDL

OML
O MDL

OML
O MDL

OML
0 MDL

OML
0 MDL

OML
O MDL

E ampling shall be conducted according to sufficiently sensitive test procedures (i.e., methods) approved under 40 CFR 136 for the analysis of pollutants or pollutant parameters or required
under 40 CFR chapter I, subchapter N or O. See instructions and 40 CFR 122.21(e)(3).

THALLIUM <0.005 MG/L 1

EPA Form 3510-2A (Revised 3-19) Page 23



{
[ 7Tl
SIONCoE: i

TOONIS

e |
14 NG 04N

oy ——
g VATIIUNENT |

IRRT T TRAREL B Y
ZIVABVE

1

S8 ogenma

i
31
3
=
2y
ONON SONZAY - LNOMOYHS {
r————
T7INS ‘3 “ l

__INVTe LNINIVIEL
IoYMIS  SNILSIXE

INICc SVSNHI




TYPE OF SURVEY: TOPOGRAPHIC / ASBUILY

40 [¢] 40

Scale: 17 = 40
LEGEND:

P = OVERHEAD POWER LINES
P.P. = POWER LNE POLE
P.OB. = POINT OF BEGINNING
C.RF. = CAPPED REBAR IRON FOUND
CRS. = CAPPED REBAR IRON SEt
CT. = CRIMP TOP IRON PIPE FOUND
OT. = OPEN TOP IRON PIPE FOUND
RBR. = REBAR FOUND
CMT. = CONCRETE MONUMENT FOUND
*FFE = FINISH FLOOR ELEVATION
CR (1) = CAPPED IRON FOUND (WATTIER)
CR (2) = CAPPED IRON FOUND ()
CR (3) = CAPPED IRON FOUND ()
P.O.C. = POINT OF COMMENCMENT
P.0.B. = POINT OF BEGINNING
R = RECORD
C = CALCULATED

ELEVA N
LK) !Tsp

SEWER »
CONCRETE TOP=6.75" 7,

ALOE BAY",  \\ NS

VERTICAL DATUM IS REFERENCED TO NAVD
1588 VERTICAL DATUM

HORIZONTAL DATUM REFERENCED TO
WEST STATE PLANE

ESTABLISHED USING TOPCON RTK G.P.S.
CONNECTED TO ALD.0.T. C.ORS.

—

| NOT INCLUDED

ALL RIGHTS OF WAYS AND DRAINAGE
EASEMENTS OF RECORD ARE SHOWN ON
THIS PLAT; BUT THIS PLAT DOES NOT
REFLECT OTHER DOCUMENTS (ie.. UTILITY
EASEMENTS EI’C) THAT WOULD NORMALLY

APPEAR AS AN EXCEFTION IN A TITLE
COMMITMENT OR POLICY.

SURVEYOR'S CERTIFICATE -

). PAUL D. STEWART, A RECISTERED LAND SURVEYOR (ALABAMA. REG. NO.
30387) HEREBY CERTIFY THAT ALL FARTS QOF THIS SURVEY AND DRAWING
E BEEN COMPLETED IN ACCORDANCE WITH THE CURRENT REQUIREMENTS
THE STANDARDS OF PRACTICE FOR SURVEYING IN THE OF ALABAMA,
TO THE BEST OF MY KNOWLEDGE, INFORMATION, AND BEUE

ALOE BAY

DATE:_____2017

PAUL D. STEWART, ALA. REG. NO. 30357

ORAM BY: s soar. 1 -4 REVISIONS PROJECT SHT. NAME
DATE: 12/01/2021 S-T-R:

WG MO 2110-008 CUENT; AROURRA

APPROVED BY: _PDS PROJECT: 2110-008

Z\Progacts\ 2021 J0BFILE\Z1~ 10A2110-005\21 10-00STOPONZ110-0050-E0 dwg.  Dec 07, 2021 ~ 358 t1PM, joa—pc




Dauphin Island WWTP Process Diagram

Influent Lift Station
2,500 gals

Influent Sarvipler
v
Rotary Drum Screen
v
TrainA v rainB
Flow Equalization Flow Equalization
75,000 gals 75,000 gats
v v
Primary Anoxic Zone Primary Anoxic Zone
40,000 gals 40,000 gals
v
Aerobic Zone Aerobic Zone
300,000 gals 300,000 gals
4 A4
Secondary Anoxic Zone Secondary Anoxic Zone
15,000 gals 15,000 gals
v A 4
Reaeration Zone Reaeration Zone
10,000 gals 10,000 gatls
v A 4
Clarifier Clarifier
227,000 dals 227,000 gals
¥ RECZiVED

Continued on Next Page APR ¢ 9 7oih

SEVE A
MUNICIPAL SECTION

Flow Schematic A




Dauphin Istand WWTP Process Diagram

Continued from Previous Page

¥

Tertiary Settling
80,000 gals

Flow:Meter

Chlorine Contact Basin
20,000 gals

¥

De-Chlorination

Effluent Sampler .

Discharge to Mississippi Sound
(0.98 MGD)

|
¥

Discharge to Outfall 001-1

RECEIVED
APR 09 2524

Flow Schematic A




e

t
son Bay

LR

30°15'49.15" N
| 88°06'55.03 W

A g N - .
A £ Y 5 X
% g “ .
e g P ey ]
> ¥ fe? < S -
vy 5 " E
p AN e VA

Front Gate:

Sewer Qutfall 001-1:

30°15'52.38" N
.| 88°07°02.35W
¢




S R S GRS ol oY - o

Sewer Qutfall 001-1 - &« P S X Front Gate:

30°1549.15"N
88°06'55.03" W

YRR ' h "{‘;g""‘. 4
A I 14 [Xhs P 29
LY 4 e WU,
LR LA L,

A ! -,

e

" -
DT .y

30°15'52.38" N
88°07'02.35" W




Dauphin Island Water and Sewer WWTP

Sludge Disposal Practice
Permit ALO050547

1-Wastewater enters the Bardenpho treatment process through the headworks and continues
through various oxic and anoxic zones before entering the final clarifier.

2-Most of the final clarifier sludge is returned to the head of the plant for enhanced treatment
while some is transferred to a digester. Sludge sent to the digester is periodic based on seasons,
flows, and temperature. Greater volumes are wasted to the digester during peak summer
months.

3-Once in digester, sludge is aerated, settled and decanted, and then returned to a state of
continuous aeration. This process is repeated until sludge is roughly a 2% thickness.

4- Thickened sludge remains in digester and under aeration for a minimum of 45-days for
pathogen reduction.

5- Once digester sludge has been properly aged, a third-party contractor presses sludge on site,
has laboratory analysis performed for Class B, and hauls sludge offsite for land disposal. Once
applied at disposal site, sludge is disced under for vector control.



EPA Identification Number NPDES Permit Number Facility Name Form Approved 03/0519.
110055980782 ALOO50547 DAUPHIN ISLAND WWTP OMB No. 2040-0004
Form ' U.S Environmental Protection Agency '
25 é?,EPA Application for NPDES Permit for Sewage Sludge Management
' NEW AND EXISTING TREATMENT WORKS TREATING DOMESTIC SEWAGE

Does your fac:hty currently have an effective NPDES permlt of have you been directed by your NPDES permitting authority to submit a
full Form 2S permit application?

[r] Yes = Complete Part 2 of application package (begins p. 7). [ No <> Complete Part 1 of application package (below).
LIMITED BACKGROUND INFORMATION (40 CFR 122.21{c)(2){(ii))

' Completethis part only if you are a “sludge-only" facility (i.e., a facility that does not currently have, and is not applying for, an NPDES
permit for a direct discharge to a surface body of water).
PART 1, SECTION™. FACILITYINFORMATION (40 CFR 122.21(c)(2)(ii)(A)}

Facility name

Mailing address (street or P.0O. box)

City ar town State ZIP code

Contact name {first and last) | Title - Phone number Email address

Location address (street, route number, or other specific identifier) D1 Same as mailing address

Cityortown State ZIP code

1.2

[:] Pubhc—federal ] public—state [ other public (specify)

] Private ‘ D Other specnfy)

ls apphcant dlfferent from enhty hst_ed under ltem 1.1 above?
[0 Yes [J No=> SKIP toltem 2.3 (Part 1, Section 2).
22 Applicant name

Applicant address (street or P.O..box)

City or town State ‘ ZIP code

Contact name {first and last) | Tifle Phone number Email address

2.3 Is'the applicant the facility's owner, operator, or buth? (Check only one response.)
[T Owner [0 Operator [J Both
24 To which entity should the NPDES permitting authority send correspondence? (Check only one response.)

[ Facility O] Applicant [] Facilty and applicant

{they are one and the same

Provide the total dry metric tons per the latest 365-day period of sewage sludge generated, treated, used, and
disposed of:

Amount generated at the facility

Amount treated at the faclity

Amount used (i.e., received from off site) at the facility

Amount disposed of at the facility

EPA Form 3510-28 (Revised 3-19) RECEIVED Page 1

APR 0 2 2024

MUNICIPAL SECTION



EPA ldentification Number NPDES Permit Number Facifity Name Form Approved 03/05/19
110055980782 ALOO50547 DAUPHIN ISLAND WWTP OM8 No, 20400004

PART 1, SEGTION 4, POLLUTANT CONCENTRATIONS (40 CFR 122.24(c){2)(ii}(E)

4.1 Using the tab'le below or a separate attachment, provide existing sewage studge monitoring data for the pellutants
for which limits in sewage sludge have been established in 40 CFR 503 for your facility’s expected use or disposal
practices. If available, base data on three or more samples taken at least one month apart and no more than

4.5 years old.

[ Check here if you have prowded a separate attachment with thls 1nformatlon

Arsenic

Cadmium

Chromium

Copper

Lead

Mercury

Molybdenum

Nickel

Selenium

Zinc

Cther (specify)

Other {specify)

Other {specify)

Other {specify)

Other {specify)

QOther {specify)

Other (specify)

Other (specify)

Other {specify)

) FECoEivE
EPA Farm 3510-25 (Revised 3-19) wliVizd Page 2

APR 0 2 2004

LUNICIRAL SECTION




EPA Identification Numbar
110055980782

NPDES Permit Number
ALOOS0547

Facility Name
DAUPHIN ISLAND WWTP

Form Approved 03/05/19
OMB No. 2040-0004

PART 1, SEGTION'5. TREATMENT PROVIDED AT YOUR FACILITY (40 CFR 122.21(c)(2)ii)(C))

5.1 For each sewage sludge use or disposal practice, indicate the amount of sewage sludge used or disposed of, the
applicable pathogen class and reduction altemnative, and the applicable vector attraction reduction option. Attach
dditional pages, as

[ Land application of bulk sewage EI Not apphcable [ Not applicable
[1Land application of biosalids {1 Class A, Alternative 1 | [1.Option 1
(bulk) O Class A, Alternative 2 | O Option 2
3 Land application of biosolids O Class A, Alternative 3 | [J Option 3
(bags) 1 Class A, Alternative 4 | [ Option 4
[ Surface disposal iri a fandfill [dClass A, Alternative 5 | O Option 5
[ Cther surface disposal [J Class A, Alternative 6 | [J Option 6
O Incineration O Class B, Alternative 1 | T Option 7
O Class B, Alternative 2 | [ Option 8
[ Class B, Alternative 3 | TJ Oplion 9
[ Class B, Alternative 4 | [J Option 10
3 Domestic septage, pH | O Option 11
adjustment

( 5.2 For each of the use and disposal practices specified in ltem 5.1, identify the freatment process({es) used at your
facility to reduce pathogens in sewage sludge or reduce the vector atiraction properties of sewage sludge. (Check

all that apply.)

[ S;?:mga;rx dogz_‘gr;?ittlt?:;)(e.g" sludge [0  Thickening (concentration)

[ Stabilization ] Anaerobic digestion

| Composting [d Conditioning

O Disinfection _(e.g.‘, b.eta ray irragiaﬁ_on, O Dewatering (g.g., centrifugation, sludge drying
gamima ray irradiation, pasteurizalion) beds, sludge lagoons)

[:l Heat drying [l Thermal reduction

'l Methane or biogas capture and recovery  [7]  Other (specify)

PART 1,.SECTION 6. SEWAGE'SLUDGE SENT T OTHER FACILITIES (40 CFR-122:24(c)(2)(i)(€))- - *

8.4 Does the sewage shudge from your facility meet the ceiling concentrations in Table 1 of 40 CFR 503.13, the
pollutant concentrations in Table 3 of 40 CFR 503.13, Class A pathogen reduction requiremenis at 40 CFR
503.32(a), and one of the vector attraction reduction requirements at 40 CFR 503.33(b)(1)-(8)?

[l Yes=> SKIP to Part 1, Section 8 (Certification). [1 No
6.2 Is sewage-sludge from your facility provided to another facllity for treatment, distribution, use, or disposal?